

# IYU SAILCLOTH TEST REPORT

Test Report Date : Dec 6 , 2017

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m <sup>2</sup> )	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°	lb	10lbs	25lbs	50lbs	100lbs	lb	N		
1	354PE	285C	0.53	60	348	14.33	20.34	63.74	90.47	200	460.16	536.53	364.78	lb	Warp (1)	0.036	0.103	0.229	0.639	36.9	164
Lot No: 17-12-046-108					13.78	20.11	61.29	89.45	2046.79		2386.49	1622.54	N	Fill (2)	0.019	0.070	0.183	0.455	44.8	199	
					13.59	20.02	60.45	89.05					45° (3)	1.123	1.980	2.808	3.968	1.83	8.14		

